Frame

Picture Number

Part Number

Description

Per

Model Name

1

83-1375

Left hand top bracket, sidecover 1 Firebird

2

68-4577

Battery Strap 1 All

3

68-4597

Rubber mat 1 All

4

83-1576

Frame Complete 1 All

5

66-4149

Head race cup, 2 All

6

14-0232

Bolt, steady stay to head 1 All

7

68-4090

Head steady 1 All (Not Lightning)

7

82-9788

Engine steady stay 1 Lightning

8

71-1003

Plain washer, 3/8 1 All

9

14-1803

3/8 UNF Nyloc nut 1 All

10

68-4906

distance piece 1 All (Not Lightning)

11

68-4088

Stud 7/16 x 20 1 All (Not Firebird)

11

21-0779

Stud 7/16 x 7 xUNC/BSF 1 Firebird

12

66-4708

Brake arm washer 2 All (Not Firebird)

13

02-1925

Nut 2 All (Not Firebird)

13

14-0304

7/16 UNF nut 2 Firebird

14

68-2004

U’ Bolt 2 Firebird

15

68-2001

Engine Shield 1 Firebird

16

02-1733

Plain washer, 3/8 2 All

17

27-5676

Washer 4 All

18

42-4475

5/16 Nyloc nut 2 All

19

42-3249

Nyloc nut, 1/4 BSF 4 Firebird

20

68-4260

Engine mounting stud 1 All

21

14-0224

Bolt 5/16 UNF x 2 3/4 1 All

22

24-8784

Spring washer, 5/16 1 All

23

14-0252

Bolt 7/16 UNF x 3 1 All

24

14-0240

Bolt 3/8 UNF x 3 1/4 1 All

25

14-1803

3/8 UNF Nyloc nut 1 All

26

82-8280

Bracket, left hand, coil mounting 1 All

26

82-8279

Bracket, right hand, coil mounting 1 All

27

68-4080

Engine plate 2 All

28

14-1804

Nut for bolt, No#23 1 All

28

14-1804Q

Nut for bolt, No#23 1 All

29

14-0302

5/16 UNF nut 1 All

30

14-1803

3/8 UNF Nyloc nut 1 All

31

14-0239

Bolt 3/8 UNF x 3 1 All

32

82-8382

Spring 1 All

33

15-0734

Nut 7/16×20 1 All

34

42-4778

Prop stand 1 All

35

42-4793

Side stand pivot bolt 1 All

36

S1-3

Standard nut, 5/16X26 1 All (Not Firebird)

37

02-1027

H/bar lever nut, original 1 All

38

68-4096

Adjuster screw 1 All

39

68-4095

Brake pedal adjuster post 1 All

40

24-8784

Spring washer, 5/16 1 All (Not Firebird)

41

68-8315

Oil tank buffer 3 All

42

14-0302

5/16 UNF nut 1 All

43

24-8784

Spring washer, 5/16 1 All

44

83-1601

Push fix, battery carrier 1 All

45

68-4578

Strap retainer 1 All

46

15-7563

Spacer 1 All

47

02-0923

Washer 1 All

48

14-0115

Bolt, 7/8 long UNF 1 All

49

68-9251

Oddie clip bracket 1 All

50

40-0414

Nut 1 All

51

68-9115

Oddie clip 3 All

52

82-9024

Tap washer 2 All

53

76-0101

Washer 2 All

54

68-4560

Rubber bush, batt carrier 2 All

55

29-8740

Washer 1×9/16 2 All

56

68-4560

Rubber bush, batt carrier 2 All

57

68-9337

Pop rivet for oddie clip 6 All

58

68-4595

Batt carrier assembly 1 All

59

82-8255

Bat carrier pad 2 All

60

40-2705

Washer, top, battery carrier 2 All

61

40-0414

Nyloc nut, 1/4 BSF 2 All

62

82-9004

Hook for strap 2 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk